HEChT

made for garden




HEChT 8573

made for garden

Position Part number Nazev Name
1 857300001 Sbérny kos Collecting bag
2 SJ-066 Zakolnik 6mm Pin 6mm
3 857300003 Podlozka 20,5x31x1 Flat washer 20,5x31x1
4 857300004 Kolo Wheel
5 857300005 Pojistny krouzek 20 Circlip 20
6 857300006 Podlozka Washer
7 857300007 Una$ec€ kola Wheel hub retainer
8 857300008 Krouzek Direction ring
9 857300009 Plastova podloZzka Plastic washer
10 857300010 Lozisko 6204-Z Bearing 6204-Z
11 857300011 Prava deska Right board
12 857300012 Pero Key
13 857300013 Osa kol Wheel axle
14 857300014 Cep 4x30 Spring pin 4x30
16 857300016A Remenice Sheave
17 857300017A Drazkovy femen 7PJ200 Ribbed belt 7PJ200
19 857300019 Bowden zdvihu Front wheel cable (height)
20 857300020 Bowden pojezdu Driving cable
22 857300148 Deska napinaku Tensioner board
26 857300026 Spodni madlo Lower handle
27 857300027 U-Sroub U-bolt
28 857300028 KFidlova matice Knob nut
30 857300030 Otoc¢ny zachyt bowdenu Cable holder
32 857300032 Pruzina Spring
34 857300034 Paka pojezdu Driving control lever
35 857300035 Horni madlo Horni madlo
36 857300036 Sroub M5x35 Screw M5x35
37 857300037 Packa zdvihu Height adjustment lever
39 857300039 Drzak packy zdvihu Height lever bracket
41 857300041 Osa nastaveni zdvihu Front wheel adjusting pole
42 857300042 Drzak pfedniho kola Front wheel bracket
43 Nedodava se jako ND | Pfedni kolo Front wheel
47 857300047 Drzak bowdenu Cable fixed holder
48 857300048 Pero 6x6x65 Flat key 6x6x65
49 857300049 Ozubeny femen 565-5M-15 Synchronous belt 565-5M-15
50 857300050 Remenice motoru Engine sheave
52 857300052 Drzak krytu ventilatoru Fan cover bracket
56 857300056 Kryt Ffemenu pravy Belt right protection plate




HEChT 8573

made for garden

Position Part number Nazev Name
58 857300058 Zadni kryt ventilatoru Rear cover of fan
61 857300061 Ventilator Fan
65 857300065 Predni kryt ventilatoru Front cover of fan
68 857300068 Sbérny tunel Collector
70 857300070 Krytka Cover
72 857300072 Gumova lista Rubber plate
80 857300080 Spodni deska Bottom board
81 857300081 Deska Plate
84 857300084 Remenice Sheave
87 857300087 Bocni kryt pfevodovky Gearbox side cover
88 857300088 Lozisko 16008 Bearing 16008
89 857300089 Tésnéni pfevodovky Gearbox gasket
90 857300090 Gufero 40x55x8 Oil seal 40x55x8
91 857300091 Pero 3x3,7x9 Key 3x3,7x9
92 857300092 Hridel Shaft
93 857300093 Pero 10x8x18 Key 10x8x18
94 857300094 Ozubené kolo Gear
95 130145 Pojistny krouzek Circlip
96 857300096 SkFin prevodovky Gearbox case
97 857300097 Snek Worm
98 857300098 Lozisko 7204B Bearing 7204B
99 130244 Pojistny krouzek Circlip
100 857300100 Krytka pfevodovky Gearbox cover
101 140104 LozZisko Bearing
104 857300104 Gufero 20x42x7 Oil seal 20x42x7
105 857300105 Remenice Sheave
106 857300106 Pero 6x6x20 Key 6x6x20
110 857300110 Leva deska Left board
113 857300149 Paka napinaku Tensioner lever
114 857300143 Pruzina Spring
115 857300144 LoZisko Bearing
117 857300117 Komin Collector tube
123 857300123 Lista Pressing plate
127 857300127 Objimka Sleeve
130 857300130 Maznice Grease fitting
131 857300131 O krouzek O ring
132 857300132 Sroub M10x1-12 Screw M10x1-12
137 857300152 Ochranna mfizka Guard cover




HEChT 8573

made for garden

Position Part number Nazev Name
138 857300153 Kryt femenu levy Belt left protection plate
139 857300154 Woodruffovo pero 5x7,5x19 Woodruff key 5x7,5x19
140 6203-2RS LoZisko 6203-RS Bearing 6203-RS
143 857300158 Vypoustéci Sroub (nastavec) Drain bolt extension tube
144 857300159 Vypoustéci Sroub Qil drain bolt
145 857300160 Sroub Screw
146 857300115 PruZina Spring




HEChT 8573

made for garden




HEChT 8573

made for garden

Position Part number Nazev Name
2 11221-LC90-0100 Ventilové viko Cylinder head cover
3 90229-KB01-0400 Tésnéni ventilového vika Cylinder head cover gasket
4 12104-KB01-0800 Hadi¢ka odvzduSnéni Breathing tube
5 15400-KB01-0000 Vahadlo kompletni Valve rocker assembly
10 15406-KB01-0000 Vodici deska ventilu Valve guide plate
11 15711-KB01-0000 Sedlo pruziny saciho ventilu Intake valve spring seat
12 15713-KB01-0000 Krytka ventilu Valve rotator
13 15712-KB01-0000 Sedlo pruziny vyfukového ventilu | Exhaust valve spring seat
14 15703-KB01-0000 Pruzina ventilu Valve spring
15 1572B-KB03-0000 Tésnéni ventilu Intake valve gasket
20 18000-KB01-0000 Vyfuk Muffler
21 18007-KB01-0100 Tésnéni vyfuku Muffler gasket
22 91138-KB03-0000 Svornik Stud
23 A969P Svicka zapalovani Spark plug
24 1122B-LB16-0000 Hlava valce Cylinder head
25 91127-KB01-0000 Svornik M6x113 Stud M6x113
28 17107-KB01-0100 Tésnéni priruby karburatoru Insulator gasket
29 17112-KB01-0100 Pfiruba karburatoru Carburetor insulator
30 17182-KB01-0100 Tésnéni karburatoru Carburetor gasket
31 17100-LB16-1000 Karburator Carburetor
32 113300-369000 Primer Primer
33 17113-KB01-0000 Tésnéni vzduch. filtru Air filter gasket
35 16100-KB01-4600 Vzduchovy filtr kompletni Air filter
36 16127-KB01-0000 Ptiruba vzduch. filtru Air filter base
37 16101-KB01-0000 Vzduchovy filtr Air filter element
38 16153-KB01-0000 Kfidlova matice Butterfly nut
39 16105-KB01-0300 Kryt vzduch. filtru Air filter cover
40 9022B-LB16-0100 Tésnéni hlavy vélce Cylinder head gasket
41 15321-KB01-0100 Zdvihaci tycka ventilu Valve pushing rod
43 15702-KB01-0000 Vyfukovy ventil Exhaust valve
44 15701-KB01-0000 Saci ventil Intake valve
45 15002-LB16-0000 Zdvihatko Valve tappet
46 H3230-401 Pistni krouzky sada Piston ring set
47 13105-KB01-0000 Pojistka pistniho Cepu Piston pin clip
48 13102-KB01-0000 Pistni Cep Piston pin
49 13101-LB16-0000 Pist Piston
50 13220-KB01-0000 Ojnice Connecting rod
52 87400-KB01-0600 Olejoveé ¢idlo Oil sensor




HEChT 8573

made for garden

Position Part number Nazev Name
55 82230-KB12-0500 Elektricky startér Electric starter
56 142105 LoZisko Bearing
57 13230-LB16-9000 Klikovy hfidel Crankshaft
58 91601-KB01-0000 Woodruffovo pero Woodruff key
59 24620-L.C90-0000 Regulator otacek kompletni Governor assembly
60 15100-LB16-0000 Vackovy hiidel Camshaft
61 90208-KB01-0200 Tésnéni klikové skiiné Crankcase gasket
63 12301-KB01-0000 Kryt klikové skfiné Crankcase cover
64 14311-LC90-0200 Olejova zatka Oil plug
65 14301-1C91-0200 Olejova mérka Oil dipstick
67 081118-100 Gufero Oil seal
69 24610-KB01-0700 Deska regulatoru Governor gear bracket
70 24602-LB16-0100 PruZina tahla plynu Throttle rod spring
71 24603-I1B71-0000 Vratna pruzina Return spring
72 24604-KB01-0000 Tahlo plynu Throttle rod
73 24640-LC90-0000 Paka regulatoru Governor lever
77 24605-LC90-0000 Ovladaci tahlo regulatoru Governor control rod
79 857301079 Palivova hadicka Fuel hose
82 61100-KB01-F6006E | Palivova nadrz Fuel tank
83 61120-KB01-0300 Palivova zatka Fuel cap
84 87420-KB01-0400 Olejové ¢idlo Oil sensor
86 82258-KB01-0400 Drzak vypinace Engine switch bracket
88 72380-KB01-2600 Vypina¢ motoru Engine switch
89 91103-KB01-0000 Vypoustéci Sroub M10x1,25 Oil drain bolt M10x1,25
91 12007-LB16-0900 Klikova skfin Crank case
92 081118-100 Gufero Oil seal
93 81200-KB01-0000 Civka zapalovani Ignition coll
95 82150-KB12-0100 Setrvacnik Flywheel
96 82108-KB12-3400 Civka dobijeni Charging caoill
98 19102-KB01-0100 Ventilator Fan
99 21520-KB01-0700 Miska startéru Starter idle pulley
103 21530-KB01-00006E | Kryt ventilatoru Fan cover
104 21510-KB01-36006E | Startér kompletni Starter assembly




